Cipla

Ref. No: - CIPLA/EHS-ENV/KKB-111/04/2023 29.05.2023

Deputy Director General of Forests (Central),
West Central Zone,

Regional Office,

New Secretariate Building,

Opp. VCA Ground,

Civil Lines,

Nagpur-440 001.

Subject: Half Yearly Environment Clearance Compliance Report
Ref. No: Environment clearance No. J-11011/47/2005-IA 1l (1) dated 13.10.2005

Respected Sir,
With reference to above subject, we are hereby submitting the six-monthly Environment

clearance compliance report for the period of December -2022 to May-2023.

1. Point wise compliance to clearance No. J-11011/48/2005-IA Il (1) dated
05.04.2006 as Annexure -1.

2. Data sheet attached as Annexure-2

This is for your information.
[...]
NOTE -*The results pertain to tested portion of sample” MPage Tof i

AN “ENVIRONMENTAL LABORATORY" Recognised by MOEF & CC 1 GFCB, New Delhi,
0/

MUMBAI OFFICE thwalgirl Co-op, Hsg, Soclety, Butlding No.1, Flat No. B3, Near Peacs Park Hotel, Thane Nake, Panvel « 410 2064 08652671991
Eraatl : mumbatsalesi@escellentenviro.com
- PUNE OFFICE : Gut No. 1252, Tuliai Nagar, Behind Gharkul Building, No, C-11, Spine Road, Newale Wasti Chikhali, Pune - 411062 § 09767838931
Exmatl ¢« punesales@encellentenviro.com

Certifications : & 150 9001: 2015 © 1SO 14001 : 2015 SO 45001: 2018

Website : wivw.eelab.in

24



Cipla

Kurkumbh, D-22

Annexure-V

MAHARASHTRA (o)

ENVIRO POWER LTD

130 9001:2016 1 EMS 14001 : 2004 | OHSAS 18301 : 2007 C?tﬁl;'ed Lu:n_u) s M S
{Common Hazardous Waste Treatment, Sicrage and Disposal Facliity)
The Corporare Identty Number (CIN) : U40 1SMH2005PLCI1S07H0

Doc No.. SMS/MEPLAMS/MKT/PMC
Issue/Rev. No.: 04/00
Rev. Date: 01.02.2020

MAHARASHTRA
ENVIRO POWER LTD

This is to certify that:.MZS._aEM_Lm
Address: UNI - U L-_Da = Pun ‘
413802 a Valid member of CHWTSDF (As ber MOU with MIDC & MPCB),

at Plot No, P-56, Ranjangaon MIDC, Talukq - Shirur, Pune - 412 220.

Membership No. : MEPL/33002825

Membership Period: &1 September 2022 to 20 September 2027

For Maharashtra Enviro Power Ltd.

Marketing Coordinator

1.0 401 - 02048421100

smercil Complex, 1Wing. 20d Fioor, Near AP Curer,
431210 Ph, 3 498 240 2473047 -

ating Office (Aba)
Pune Offics : 104 i

aa. Criahatihags, &

F{V ark. ¢
12-GEE5O0D Yelufox  +

“An En

25



Cipla

Kurkumbh, D-22

Annexure-VI

°)
=
o
3
s
}
=
3
°
3
et
o
2
<
O
LA
o
o
-
)
(=4
o
=
=
~
o
o
N
c |
N
N

26



Cipla

Kurkumbh, D-22

Annexure-Vli

MAHARASHTRA POLLUTION CONTROL BOARD

Tel: 24010706/24010437 — = Kalpataru Polat, 2nd and
Fax: 24023516 — ath floor, Opp. Cine Planet
Waebsite: http://mpch.gov.in icﬁ:ﬁ - Cinema, Near Sion Circle, -
Emall: cac-cell@mpcb.gov.in 74 Sion (E), Mumbai-400022
RED/L.S. 1(RSE) Date: 18/11/2022
No:- Format1.0/CAC/UAN .

' Ha.MMlSTIZMCDﬂ!HMISSl

W W

M/s. Cipla wd : =

D-22, Unit 3 MIDC Kurkumbh, T~ o

Tal- Daund Dist- Puna. Yow @R»’:?Ewm

‘Sub:  Grant of Amendment in Consent to Operate under Product Mix
Ref: 1 Consent o Operate granted vide No. Format 1.0/CAC/UAN No.
0000109542/CR-2107001039 dated 19/7/2021

2. Environmental Clearance granted vide No. F. No. [-11011/47/205-IA N (1}
dated 13/10/2005

-3 Minutes of Dansent Appraisal Committee meeting held on 03/11/2022

"fnm' applicatmn No HFCB-*COE-JSENT-DWD 137129 Dated 20. 04. 2022 _

For: grant of Consent ta Operate under Section 26 of the Water {Prevention & Control of

Pallution) Act, 1974 & under Section 21 of the Air {Prevention & Control of Pollution) Act,

1981 and Authorization under Rule 6 of the Hazardous & Other Wastes {Management &

Transhoundary Movement) Rules 2016 s considered and the consent is hereby granted
~ subject to the following terms and conditions and as detailed in the schedule 1, ), H& IV
- annexed to this order:

1, The consent to nparate Is granted fora period up to 30104,'2024

“The :apﬂ-al investment of the project Is Rs.160.26 Crs. {As per C.A Caﬂ:lncate
-submitted by Industry Existing Cl Is-Rs. 160.26 Crs } -

- '»__Consent Is yaﬂ_d for the manufacture of:

Existing Proposed

Product 3 I ;
5 Quantity Quantity

Total UCM

An&ﬂetmﬁmllhnﬁ#imi Do!uhegravir , ,
b odiam 3 0 31 (MT/A
| Anti- Retrowralmntmm Tencsfwir p :
2 Alafenaride Fomarate 81 ¢ 0.3 | WATA
3' |Anti-Retroviral/Anti-Viral: Emtricitabine B8 0. 8.8 ‘| MT/A
o | Anti-Retroviral/Anti-Viral: Nevirapine /
4 |Nevirapine Hemihydrate E 0. | 15 [vmA
8 |Anti-Retroviral/Anti-Viral: Remdesivir. 05 0 0.5 |MT/A
€ |Ant-Retroviral/anti-Viral: Zidovudine .5 0 0.5 |MT/A
. [Anti-Retroviral/Anti-Viral: Oseltamivir :
7 |pnosphate 20 0 | 20 (M4

M/a. Clpla Lid JCORIAN No.MPCE-CONSENT 0000137129 {18-1 1.202F 05:49: 31 pa) HQH3.POE_FaZ/00 " Page 1o 14

27



Cipla

Kurkumbh, D-22

Product zf::g’g ‘gfﬁ;ﬁ;’ Total UOM
8 ﬁ;&;::;mg:lfﬁnmwm, Valacyclovir 0 oz M,WA
9 |Anti-RetroviralyAnti-Viral: Moinupiravir 1 i 1 |MT/A
10 |Anti-Retroviral/Anti-Viral: Bictegravir 01 0 0.1 |MT/A
11 |Anti-Retroviral/Anti-Viral: Lamivudine 15 0 15 [MT/A
12 |Anti-Retroviralf/Anti-Viral: Baloxavir Marboxil 1 .0 1 |MT/A
13 :ﬁ;ﬁtwﬂmﬂﬁn&’ﬂmh Gabotggravi}- 5 fd 5 | Mma
15 | Anti-Androgen: Danazol 0.05 0. D05 | MT/A
16 |Anti-Androgen: Cyproterone Acetate 0.7 e 0.7 |MT/A
17 |Anti-inflammatory: Tafamidis 1 0 1 (M7
18 |Antl-inflammatory: Eluxadoline . 01 -0 0.1 |MT/A
19 E&:{:ﬁ;ﬁé&gﬂh Sodium thiosulfate 05 0 0.5 |mma
20 |Chelating Agent: Deferasirox 05 0 0.5 |MT/A
21 |Chelating Agent: Edaravone - 0.1 0 | 0.1 |MTA
22 |Chelating Agent: Deferiprone 0.1 0 0.1 - [MT/A
23 |Anti-Depressant: Escitalopram Oxalate <01 o 0.1 |MT/A
24 (AnH-Depressant: Citalopram Hydrobromide 0.1, 0 0.1 [MT/A
25 ﬁ;ﬁaﬁa;ﬁu Estramustine Sodiim 0.04 0 ﬁﬁd MT/A
26 |Anti-Neoplastic: Ondansetron Base / HCL 0.5 6 |05 (MTAl
27 |Ant-Neoplastic: Exemestane 05 0 0.5 |MmA
28 |Anti-Diabetic: Rosiglitazone Maleate 0.05 0 [0.05|MT/A
29 |Anti-Diabetic; Dapaglifiozin 0.05 0 [ 0.05 |MT/A
30 |Anti-Diabetic: Empaglifiozin 0.05 0 |0.05(|MmA
31 |Estrogenic: Levonorgestrel 0.01 0 0.01 |MT/A (-
132 |Bronchodilator: Formoterol Fumarate [FC-V 05 i} 0.5 |MT/A
P ﬁ;‘tzzafﬁ:inwm Pramipexole Dihydrochioride '0255” o 025 MTIA
34 |Cardiac: Carvedilol 1 0 1 [MT/A
3% |Cardiac: Trimetazidine - ot T 0 1 |MT/A
36 |Omeprazole Sodium 0 15 15 |MTA
37 |Pantoprazole Sodium o 105 | 10.5 |MT/A
38 |Tenofovir Pivafen Fumarate 0 0.5 0.5 [MT/A
‘39 [Nirmatrelvir 0 10 10 [MT/A

Mis. Cipin LEd./COMUAN No.MPCB-CONSENT 0000137129 (18+11-2022 05:43:21 pon) JQMS.PO6_FU2/00 Page 2 f 14

28



Cipla

Kurkumbh, D-22

Existing Proposed

Product Quantity Quantity Total UGM

40 |Anti-Retroviral/Anti-Viral: Abacavir Sulphate 35 -32 .3 |MTA
Anti-Retroviral/Anti-Viral: Tenofovir .. o

s Disoproxil Fumarate 9 b 3 (MU
Anﬁ-mﬂammtnrymiatamlne- Fexofenadine » e

4. Conditions under Water {P&CP), 1974 Act for discharge of effluent:

Sr Permitted (in
No CMD)

Description Standards to Disposal Path

' Ianen .o |[Recycle 100% to

1. |Trade effluent 110.20 - |As per Schedule-l achieve ZLD

2. |Domestic effluent 38 As per Schedule-1|On land for gardening
5. Conditions under Alr (P& CP) Act, 1981 for alr emissions:

5r Stack Description of stack / Mumber Standards to be
No. source of Stack achieved

‘1 Thermopack {1W + 15} 1 As per Schedule Ul
2 S-2 . |Boiler (1W + 15} 1 As per Schedule -l
3 S-3 - |DG Set (250 KVA) 1 As per Schedule il
4 S-4 DG Set (500 KVA) 1 As per Schedule -ll

5 55 '|DG Set (750 KVA) 1 As per Schedule i
6 56 - |Process Vent-1 {BD1) 1 As per Schedule -li
7 5-7 |Process Vent-2 {BD 1) 1 As per Schedule -li
8 58 |Process Vent-3 (BD 1) 1 As per Schedule -If

9 59 ' |Process Vent-4 {BD Il) 1 As per Schedule -li

10| S-10  |Process Vent-5 (BD W) 1 |As per Schedule -il

“11.| S-11 |Process Vent-6 {BD IV) 1 As per Schedule -ll
) 5-12  |Process Vent-7 {BD IV} 1 As per Schedule -}

6. Mon-Hazardous Wastes:

Type of Waste Quantity UoM Treatment Disposal

|Corrugated Boxes/ Paper,
1 |Aluminium, G.I. Scrap, Rubber
Scrap & Miscellaneous Scrap

Sale to
authorized party

7. Conditions under Hazardous & Other Wastes M & T ™) Rul‘es 2016 for
' treatment and disposal of hazardous wasta:
Catagory. Noo/ Quantity UoM Treatment Dispasal
Type
5.1 Used or spent s : incinerationy  |Sale to authorised
ol | ; party / CHWTSDF

My, Cipia Lid/COMAN No.MPCS-CONSENT-0000137129 (18112022 05:43:21 pm) AIMS.PO6_FO2/00 Page 3of 14

29



Cipla

Kurkumbh, D-22

S§r Category No./

No Type Quantity UoM Treatment Bisposal
20.2 Spent i incineration/ |Sale to authorised party /
2 solvents %5k '?”“. Recycie*  |CHWTSDF
3 |2B.35pent carbon| 10.6 | MT/A| Incineration |CHWTSDF
|28.5 Date-expired | i .
4 products 021 MT/A Incineration CHWFSDF
35.3 Chemical R (v CHWTSDF/Coprocessing
5 [sludge from waste| 421 |MT/M | Incineration |through authorized
- |water treatment ‘ : . |preprocesser
o : v _ . . |CHWTSDF/Coprocessing
6 [aLLSuage oM | 01 MTA| Incineration [through authorized
‘ pi &l i ’ preprocessor
Jars R
A R , ~ |CHWTSDF/Coprocessing
7 (Concentrationor | g, 43 | mT/A | incineration |through suthorized
- |evaporation- : : i v
residues snis v SN
.q |28.6 Spent : Incineration/ |Sale to authorised party {
3 organic solvents S92 | e, Recycie* = |CHWTSDF !
2828pent | o | ~Landfily  |Sale to authorised party /
9 lcatalyst - 90 |MUA| pecyclet [CHWTSDF ‘
33.1 Empty '
barrels N |
10 iﬁ,‘“ﬁﬁ‘{ﬁf&f’?‘s 1200 [Nos./¥| Recycler [Sale to authorised party
with hazardous
chemicals fwastes v _
11 [354 Oiland g3 | m7a | Incineration/ |Sale to authorised party /
grease skimming ' ’ Recyele |[CHWTSDF -

* Sale to Authorized Party having permission under Rule 9 of H&OW Rule
Conditions under E-Waste Management:
5r No Type of Waste Quantity UoM Disposal Path
Sale to Authorized Party
9. The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the in_dustry. ' ‘
10. This consent should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities,

11. This consent is issued with overriding effect on earlier Consent to Operate granted by
'~ the Board vide no. Consent No. Format 1.0/CAC/UAN No. 0000109542/CR-2107001039
dated 19/7/2021 |

112 The applicant shall comply with the conditions of the Environmental Clearance granted
 vide letter No. F. No. |-11011/47/205-1A 1l (1) dated 13/10/2005 and obtain change in
ngime in Environmental Clearance from Competent Authority,
13. Industry shall ensure display/upload of six monthly compliance monitoring report on
their official website.

 Mis. Cipla Lt COJUAN No.MPCB-CONSENT-0000137128 {18-11.2022 05:43:21 pm) JQMS.P06_F02/00 Page 4 of 14

30



Cipla

Kurkumbh, D-22

14. Industry shall d dispose the Byapmduct {if any) to actual user having penmsslnn under
Rule-9 of Hazardous & Other Waste (M&TM) Rules 2016,

15. Industry shall ensure the cennectwity of the OCEMS data to Boards server.

16. The applu:ant shall make an appncatian for renewal of consent 60 days prior to date of

- expiry of the consent

17. This consent is issued as per the minutes of Consent Appraisal Committee meeting
held on 03/11/2022
This consent is issued as per communication fetter dated 03/11/2022 which is
‘approved by competent authanty ofthe board.

Recelved Consent fee of -
Sr.No Amount{Rs.} Transaction/DR.No.  Date Transaction Type
324}52000 MPCB-DR-11668 28/04/2022 [NEFT

Copy to:

1 Regiqqal Officer, MPCB, Pune and Sub-Reglonal Officer, MPCB, Pune |
- They are directed to ensure the compliance of the consent condlitions.
~2. Chief Accounts Officer, MPCB, Sion, Mumbai

M/s. Ciple Lid JCOAIAN No MPCE-CONSENT 0000137139 (18:11-2022 05:43:21 pen) /GMS,POB_FO2/00 Page 8 of 14

31



Cipla

Kurkumbh, D-22

L. A} As per your application, you have segregated trade effluent into weak stream &
strong stream and provided Effluent Treatment Plant (ETP) comprising of: '
I) Strong COD/TDS stream of 15 CMD - Treatment system comprising of
Primary (Collection tank, Neutralization tank, Equalization tank, Primary after
stmt) , Stripper, Multi effect evaporator (3 stage) with design capacity of 30 CMD
Tollowed by ATFD. The MEE condensate is treated in weak stream ETP.
ii} Weak COD/TDS stream of 95.20 CMD - Treatment system comprising of
Primary (Collection tank, Neutralization tank, Equalization tank, Flash mixer,
Primary Clarifier/Primary Settling Tank}, Secondary (Activated sludge process),
Tertlary (Pressure sand filter, Activated carbon filter), Advance treatment
(Reverse osmosis, Multi Efflective Evaporator ( stage)) with design capacity of -

150 CMD.

B] The Appiicant shall operate the effluent treatment plant (ETP) to treat the trade
effluent and recycle the entire treated effluent into the process for varipus
purposes such as for cooling, process & Scrubbing with metering system sp asto
achieve Zero Liquid Discharge. There shall be no discharge on tand or outside -
factory premises.

€] In addition to the Multi Effect Evaporator (30 CMD) provided VTFD (10 CMD) for

* treatment of strong stream,

2. A) As pér your appﬂt:ation.’you havé provided Sewage Treatment Plant of designed

capacity 38 CMD for the treatment of 38 CMD of sewage.

B] The Applicant shali operate the sewage treatment sysierﬁ to treat the séwagé 50
as to achieve the following standards. .

Parameters Standards {mg/T)

1 Suspended Solids Not to exceed 50
2 |BOD 3 days 27°C Hot to exceed 30
3 |coD Not to exceed 190
C} The treated sewage recycled to the maximum extent and remaining shail be used
on land for gardening. ‘ S A

3. The Board reserves its rights to review plans, specifications or other data relating to
- plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and dispasal system or an extension or
" addition thereto, - _ - , v
‘4. The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereef.

Mis. Cipla Ltd./CO/UAN No.MPCE-CONSENT 0000137129 (18112022 05:43:21 pro) /QMS.PO6_FO2/00 Paga & of 14

32



Cipla

Kurkumbh, D-22

5. The Appiicant shall comply with the provisions of the Water {Prevention & Control of
Pollution} Act, 1974 and as amended, by Installing water meters and other provisions

as contained in the sald act:

Water consumption guantity

Sr. No. Purpose for water consumed (CMD)
industrial Cooling, spraying in mine pits
** |or boiler feed o
2. |Domestic purpose 40.00
3. Processing whereby water gets polluted 38 a0
**  |& pollutants are easily biodegradable o
Processing whereby water gets poliuted
4.  |& pollutants are not easily 0.00
biodegradable and are toxic
5. |Gardening 30

6. The Appncant shall prwide Speclﬁc Water Pollution control system as per the
conditions of EP Act, 1986 and rule made there under from time tn time!

Environmemm Elearancef CREP guideﬂnes

M. Cipis Lt JCOAMAN No. MPCE-CONSENT 0000137129 (18-11-2022 05u45:20 pm) JOMEPOS_FO2/00 Page 7 of 14

33



Cipla

Kurkumbh, D-22

erms & conditions for comp & ol 4
1. As per your application, you have provided the Air pellutio
Followlng stack {s) to chserve the following fuel pattem:
APC System  Stack T of Suiphur
Source provided/pro Height{in i‘?f Content{ln Pollutant Standard
af .
posed mtr) %)
-?henmpaci:' N e TPM “
S1 | AW+15)2 | Smck | 3000 | HSD4S 1. 4 Mo/Men
% Kraifr ; i Kglﬂr so2 23
KgiDay
LSH%%IM .
KL ) L
. TRM | 2
—— 18 Mg/Nm*
Boller (1W + ) A B 9867
LDy 3.8
KLiD " B |
T — now [ 0
"HSD 3,44 NOX | Mg
; . 150
, Acoustic : HSD 50 .. Mg/Nm®.
#3 | PeSet | posre | 9| emr | L < |5
Kg/Day
‘ 156
- L ™ |t
.. = Acgustic ; HED 100 , . Mg/Nm*
S4 [ paset | Enciosure 5.00 KafHr 1. = -
Ko/Day
s 150
) . TPM
£ ; Acoustic HSD 150 Mg/
$5 | DGset | gl | 600 | Sohs 1 = =
o ‘ . ’ a3
56 Prw:;ﬂ;zntl - Scrubber 300 : 4 I Mg
' ' o h “NOx | 50 pPM
57 || scrubber | 600 . R | mgmme
' _ - - NOx | 50PPM
PR | 5 3 ICL :
5o [Poosssventsl scpper | son | - S Wl 77
- . : NOx | SOPPM
59 [OESWIY  sovbber | 400 | . y L | g
; : - .35
' HCL
) . Mg
510 M08 W] scrubber | 600 : : —
bl Mgy
Mis. c&m Lt /COMIAN Ho.MPCE-CONSENT 0000137129 {18-11-2022 05:43:21 pm) /QMS.PO6_FO2/00 Page & of 14

34



Cipla

Kurkumbh, D-22

equipment, other in whole or in part is necessary).

sinmu;.ﬁms .
Details of Bank Guarantees:

Consent
{C2E/
c20
/C2R)

§r.

No Amt of 8G Submission

Imposed Period

Compliance

Purpose of BG Period

Towards D&M of
Pollution Control
System and
Compliance of -

30/4/2024

APC System Stack Type Suiphur
Scurce provided/pro Height{in of  Content(in Poilutant Standard
posed mtr) Fue! %)
Process | Her |22,
S-11 |Vent-6 | Scrubber 4.00 - Ma/Ne
{BD IV} NOx | 50 PPM
|Process , . i 35
5-12°( Vent-7 | Scrubber 9.00 . - Acki Mt | g’